GRIPPS Global Pty Ltd atft DTR Group 15 Steele Court Tullamarine, VIC 3043 (61) 3 8383 9458 sales@grippsglobal.com



ACN: 632 088 432 ABN: 13 863 514 181

GRIPPS Global Pty Ltd

15 Steele Court Tullamarine VIC Australia 3043

To whom it may concern,

1. General Information

Test Report Number: GR-2022-02-9 1

H02037 Tablet Gripper – max. load 0.85kg were tested.

Although the Tablet Gripper were tested with a steel wire to comply with ANSI 121-2018, it is suggested to use the phone gripper with a bungee or coil lanyard.

Unless otherwise stated, contact persons for test related questions within GRIPPS are:

Mr. Rick Salisbury
Rick.Salisbury@gripps.com.au
+ 61 3 9334 5556

Test items are provided by GRIPPS.

GRIPPS Global Pty Ltd atft DTR Group 15 Steele Court Tullamarine, VIC 3043 (61) 3 8383 9458 sales@grippsglobal.com



ACN: 632 088 432 ABN: 13 863 514 181

Contents

<u>1.</u>	General Information	1
<u>2.</u>	Static Testing	3
<u>3.</u>	Dynamic Testing	3
<u>4.</u>	<u>Conclusion</u>	3
5.	Figures	3

	Product Test Specification			
Revision: 1	Created by: Rick Salisbury Created on: 2022-2-9	Initial version		

No table of figures entries found.

GRIPPS Global Pty Ltd atft DTR Group 15 Steele Court Tullamarine, VIC 3043 (61) 3 8383 9458 sales@grippsglobal.com



ACN: 632 088 432 ABN: 13 863 514 181

2. Static Testing

N/A

3. Dynamic Testing

H02037 samples were dynamically load testing in accordance with the nominated test standard ANSI 121-2018 with the following results obtained for the test conditions;

Test condition: Ambient Dry (13oC for 2 hours)

Test Load: 0.85kg Drop Height: 2.3m

Result: No signs of damage or fatigue. Test weight was not released.

Test condition: Cold Dry (-35oC for 2 hours)

Test Load:0.85KG Drop Height: 2.3m

Result: No signs of damage or fatigue. Test weight was not released.

Test condition: Hot Dry (45oC for 2 hours)

Test Load:0.85kg Drop Height: 2.3m

Result: No signs of damage or fatigue. Test weight was not released.

Test condition: Ambient Wet (20oC for 2 hours)

Test Load:0.85KG Drop Height: 2.3m

Result: No signs of damage or fatigue. Test weight was not released.

Tests were done with a weigh simulating a tablet.

4. Conclusion

No damages or failure were found throughout the test campaign. The H02037 Tablet Gripper fulfil the ANSI 121-2018 requirements.

5. Figures